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7.6.13 Antenna 1b Radiated Band Edge Measurements (40MHz BW)

PASS e SEW: 1Mz peak: 5145.25 MHz, 66.97 dBuV/m
pug, Offset 16248 SWT: 1.0ms Avg: 5147.50 MHz, 50.86 dBuV/m
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Plot 7-316. Antenna 1b (Peak & Average, Ch.38, 802.11n, MCS7)

PASS g dps Bow:1MHz  Peak: 5148.75 MHz, 63.74 dBuV/m
pedi Qe 13585 SWT: 1.oms  Avg: 5149.50 MHz, 51.21 dBuV/m
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Plot 7-317. Antenna 1b (Peak & Average, Ch.46, 802.11n, MCS7)

Mgl RBW: 1MHZ  pegk: 5353.25 MHz, 64.07 dBuV/m
PASS Avo, Offset: 20508 YBW: 3 MHz i

Pegk Offcet: 1904 SWT: 1.0ms _ Avg: 5350.25 MHz, 50.65 dBuV/m
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Plot 7-318. Antenna 1b (Peak & Average, Ch.54, 802.11n, MCS7)

PASS it i 050 vBW: 3 Mz Peak: 5350.50 MHz, 67.59 dBpV/m
pegi i 33345 swT: 1.oms _ Avg: 5350.00 MHz, 50.19 dBuV/m
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Plot 7-319. Antenna 1b (Peak & Average, Ch.62, 802.11n, MCS7)

PASS g dps Row:1MHz  Ppeak: 5470.00 MHz, 62.63 dBuV/m
£i% et 9% SWT: 1.0ms _ Avg: 5459.00 MHz, 48.65 dBuV/m
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Plot 7-320. Antenna 1b (Peak & Average, Ch.102, 802.11n, MCS7)

Mgl RBW:1MHZ  pegk: 5468.25 MHz, 63.10 dBuV/m
PASS Avo, Offeet: 16.908 YBW: 3 MHz L/

Pesk Offcet: 16,308 SWT: 1.0ms _ Avg: 5456.50 MHz, 48.96 dBuV/m
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Plot 7-321. Antenna 1b (Peak & Average, Ch.110, 802.11n, MCS7)
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ok Trace RBW: 1MHz  peak: 5468.50 MHz, 59.14 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5643.53 MHz
PASS i g yoom 00 308: 130:'5459.75 Wiz, 48.70 aButvim quASS Offset: 30,708 SWT: 1.0ms 61.63 dbuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-322. (FCC Only) Antenna 1b (Peak & Average, Ch.118, 802.11n, Plot 7-325. Antenna 1b (Peak, Ch.151, 802.11n, MCS7)
MCS7)
Trace: M‘:ixHoId RBWE 1 MHz 5940.91 MHz
PASS I fmwiwe  seocMe PASS fgleert, WWoME 8546 dbuvim
Offcer: 17,148 SWT: 1 .0me. 59.67 dbuV/m W
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Fraquency {Miiz) Plot 7-326. Antenna 1b (Peak, Ch.159, 802.11n, MCS7)
Plot 7-323. (FCC Only) Antenna 1b (Peak, Ch.126, 802.11n, MCS7)
PASS e T sgm g 355 Peak: 5149.25 MHz, 67.63 dBuV/m
Trace: MaxHold ~ RBW: 1 MHz 5725.25 MHz pedi s 1354 SWT: 1.0ms _Avg: 5150.00 MHz, 51.23 dBuV/m
PAS S Detector: PK VBW: 3 MHz
Offset: 16.5dB____SWT: 1.0ms 63.16 dbuV/m k5 [_
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Feequency (MHz) Plot 7-327. Antenna 1b (Peak & Average, Ch.38, 802.11ax(SU), MCS11)
Plot 7-324. Antenna 1b (Peak, Ch.134, 802.11n, MCS7)
FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
i Page 215 of 264
1C2410210073-21.BCG 10/25/2024 - 1/2/2025 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

PASS ikt REW: 1MHz  peak: 5148.25 MHz, 63.65 dBuV/m
23 et 13598 SWT: T.oms _Avg: 5149.00 MHz, 49.97 dBuV/m
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Plot 7-328. Antenna 1b (Peak & Average, Ch.46, 802.11ax(SU), MCS11)

. . RBW: 1 MHZz  peak: 5352.00 MHz, 65.75 dBuV/m
Peak Trace o gl
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Plot 7-329. Antenna 1b (Peak & Average, Ch.54, 802.11ax(SU), MCS11)

PASS e T cgwi g mg Peak: 5470.00 MHz, 62.49 dBuV/m
Avg, et 1698 SWT: 1.0me.Avg: 5457.25 MHz, 48.21 dBuV/m
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Plot 7-331. Antenna 1b (Peak & Average, Ch.102, 802.11ax(SU),
MCS11)

PASS :exdis RBW: 1MHz  peak: 5468.00 MHz, 61.75 dByV/m
A9, Ot 19598 GWT. 1.0ms  Avg: 5459.75 MHz, 48.33 dBuV/m
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Plot 7-332. Antenna 1b (Peak & Average, Ch.110, 802.11ax(SU),

MCS11)
cak Trace RBW:1MHz  peak: 5353.50 MHz, 68.10 dBuV/m
PASS Aig Ok 20900 VBWE 3 MHZ 55355 75 MHZ, 50.80 dBRv/m
Trace: MaxHold ~ RBW: 1 MHz 5727.50 MHz
PASS fpeecal’ miaw: 60.42 dbuV/m
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Plot 7-330. Antenna 1b (Peak & Average, Ch.62, 802.11ax(SU), MCS11) 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)
Plot 7-333. (FCC Only) Antenna 1b (Peak, Ch.126, 802.11ax(SU),
MCS11)
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Trace: MaxHold  RBW: 1 MHz 5733.75 MHz Trace: MaxHold ~ RBW: 1 MHz 5983.22 MHz
PASS gisoiie WM 6323 douvim L PASS g, wmwOME 8217 dbuvim
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Plot 7-334. Antenna 1b (Peak, Ch.134, 802.11ax(SU), MCS11) Plot 7-336. Antenna 1b (Peak, Ch.159, 802.11ax(SU), MCS11)
Trace: M‘:ixHoId RBWE 1 MHz 5649.83 MHz
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Plot 7-335. Antenna 1b (Peak, Ch.151, 802.11ax(SU), MCS11)
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7.6.14 Antenna 1b Radiated Band Edge Measurements (80MHz BW)

PASS Avo, Offset: 16,28 sgw % mn§

Peak Offset: 15.6d8 SWT: 1.0ms

Peak: 5150.00 MHz, 65.67 dBuV/m
Avg: 5149.50 MHz, 50.76 dBuV/m

PASS

Peak Trace q
Avg, Offset: 17.108 VBW: 3 MHz

RBW: 1MHZ  peak: 5468.00 MHz, 58.71 dBuV/m

Avg: 5345.50 MHz, 48.26 dBuV/m
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Plot 7-337. Antenna 1b (Peak & Average, Ch.42, 802.11ac, MCS9)

Frequency (MHz)

Plot 7-340. (FCC Only) Antenna 1b (Peak & Average, Ch.122, 802.11ac,

MCS9)
PASS peakde 5§W§ 1 335 Peak: 5357.75 MHz, 66.66 dBuV/m
Pegk Oifser- 13 0dp SWT: 1.0ms _Avg: 5357.00 MHz, 50.72 dBuV/m PASS Trace: Maxtiold,  REWS1MHZ 5729.25 MHz
: 16 : 62.85 dbuV/m
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Plot 7-338. Antenna 1b (Peak & Average, Ch.58, 802.11ac, MCS9)

Peak Trace RBW: 1 MHz
Avg. Offset: 16.8d8 YBW: 3 MHz

PASS

Frequency (MHz)

Plot 7-341. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ac, MCS9)

Peak: 5461.25 MHz, 63.12 dBuV/m

Pask Offset: 16.1d8 SWT: 1.0ms _ Avg: 5459.00 MHz, 49.42 dBuV/m PASS E’:tcei?n';‘r_a’l‘,’zmd sgw % mng 5639.25 MHz
i Offset: 16.0dB SWT: 1.0ms 62.98 dbuV/m
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Plot 7-339. Antenna 1b (Peak & Average, Ch.106, 802.11ac, MCS9)

Frequency (MHz)
Plot 7-342. Antenna 1b (Peak, Ch.155, 802.11ac, MCS9)
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Field Strength (dbuV/m)

Field Strength (dBuV/m)

Trace: MaxHold ~ RBW: 1 MHz 5972.85 MHz
Detector: PK VBW: 3 MHz
130 PASS Offset: 17.7d SWT: 1.0ms 60.22 dbuV/m
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Plot 7-343. Antenna 1b (Peak, Ch.155, 802.11ac, MCS9)
. . RBW: 1 MHZz  peak: 5149.25 MHz, 65.16 dBuV/m
Peak Trace fa "
PASS A9 Offset: 10408 YBNI 3 FHZ - 5. '5149.00 MHz, 51.16 dBUV/m
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Plot 7-344. Antenna 1b (Peak & Average, Ch.42, 802.11ax(SU), MCS11)

Field Strength (dBuV/m)

PASS kg Bow:1MHz  Peak: 5350.25 MHz, 68.29 dBuV/m
249, Offcer 13748 SHIT: T.ome Avg: 5350.50 MHz, 50.36 dBuV/m

140 4
120 ]
60 1 | L\'\““‘\«‘_‘A
gazat k. B o e U A SSUN B
40

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-345. Antenna 1b (Peak & Average, Ch.58, 802.11ax(SU), MCS11)

PASS g dps Row:1MHz  Peak: 5465.00 MHz, 62.36 dBuV/m
Be% O 185 SWT: fome  Avg: 5451.50 MHz, 49.78 dBuV/m
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Plot 7-346. Antenna 1b (Peak & Average, Ch.106, 802.11ax(SU),
MCS11)

PASS :exdis RBW:1MHz  peak: 5466.25 MHz, 59.18 dBuV/m
A0 o8 11998 SWT- 1.0ms _ Avg: 5431.00 MHz, 48.16 dBuV/m
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Plot 7-347. (FCC Only) Antenna 1b (Peak & Average, Ch.122,
802.11ax(SU), MCS11)
Trace: MaxHold  RBW: 1 MHz 5735.55 MHz
PASS gieaoric, MW M  §303 dbuvim
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Frequency (MHz)
Plot 7-348. (FCC Only) Antenna 1b (Peak, Ch.122, 802.11ax(SU),
MCS11)
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Trace: M?xHold RBWE 1 MHz 5648.00 MHz Trace: M?xHold RBWE 1 MHz 5959.55 MHz
o PASS fuecortl, WMM: 6349 dowvim _PASS Bmom" B R hWim
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Plot 7-349. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS11) Plot 7-350. Antenna 1b (Peak, Ch.155, 802.11ax(SU), MCS11)
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7.6.15 Antenna 1b Radiated Band Edge Measurements (160MHz BW)

Peak: 5150.00 MHz, 63.47 dBuV/m

PASS ki Swea Mne
Avg:Ouset 10440 : ¢ Avg: 5142.50 MHz, 50.97 dBuV/m

Peak Offset: 15 6dB SWT: 1.0ms
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Plot 7-351. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS9)

RBW: 1 MHz

PASS Gz gt 21,008 VBW: 3 Mz

Peak Offset: 20,048 SWT: 1.0ms
140 41

Peak: 5384.50 MHz, 66.64 dBuV/m
Avg: 5378.50 MHz, 51.28 dBuV/m
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Plot 7-352. Antenna 1b (Peak & Average, Ch.50, 802.11ac, MCS9)

Peak: 5466.25 MHz, 62.04 dBuV/m

PASS Peak Trace \'}SW é mi
peak Ttace. 17.308 ;i Avg: 5457.50 MHz, 51.24 dBuV/m

Peak Offset: 16.1dB SWT: 1.0ms

Field Strength (dbuV/m)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
ffset: 16.5d SWT: 1.0ms
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Plot 7-354. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ac, MCS9)

Field Strength (dBuv/m)

Peak: 5140.25 MHz, 65.39 dBuV/m
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Plot 7-355. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU), MCS11)

Peak: 5377.00 MHz, 65.96 dBuV/m

PASS Peak Trace \'}SW é mi
peak Ttace. »1.08 ;i Avg: 5374.25 MHz, 50.81 dBuV/m

Peak Offset: 20.0d8 SWT: 1.0ms
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Plot 7-353. (FCC Only) Antenna 1b (Peak & Average, Ch.114, 802.11ac,

Frequency (MHz)

MCS9)
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Frequency (MHz)

Plot 7-356. Antenna 1b (Peak & Average, Ch.50, 802.11ax(SU), MCS11)
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Field Strength (dBuV/m)

PASS e ol {}gaz § m: Peak: 5462.50 MHz, 62.46 dBuV/m
Avg, Offset: 1728 ST .ome. Avg: 5456.25 MHz, 49.24 dBuV/m
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Plot 7-357. (FCC Only) Antenna 1b (Peak & Average, Ch.114,

Trace: MaxHold RBW: 1 MHz 5727.15 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 16.6dB SWT: 1.0ms 63.11 dbuV/m
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Plot 7-358. (FCC Only) Antenna 1b (Peak, Ch.114, 802.11ax(SU),

802.11ax(SU), MCS11) MCS11)
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7.6.16 CDD Primary Radiated Band Edge Measurements (20MHz BW)

PAS S Avg, Offset: 16,508

Peak Offset: 15.6d8 SWT: 1.0ms

RBW: 1 MHz
VBW: 3 MHz

Peak: 5147.25 MHz, 67.53 dBuV/m
Avg: 5149.75 MHz, 50.81 dBuV/m

PASS 3. 110

RBW: 1 MHz

VBW: 3 MHz Peak: 5469.75 MHz, 63.23 dBuV/m

Avg: 5416.50 MHz, 48.57 dBuV/m

Peak Offset: 16.1dg SWT: 1.0ms
140
140
E 10 E
3 3 120
@© @©
2 100 2
£ £ 100
o o
5 5
g % & 80
o o
3 A 3
/60 7 % 60
SRR ISt LSRN (S R [ e i | one! s e ol .
40 40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Frequency (MHz)

Plot 7-359. CDD Primary (Peak & Average, Ch.36, 802.11n, MCS15)

PASS

sy Z1MHz
Pe e 305 SWT: 1.0ms

Peak: 5350.00 MHz, 67.47 dBuV/m
Avg: 5350.25 MHz, 51.21 dBpV/m

PAS S AVl Offset: 17,048

Frequency (MHz)

Plot 7-362. CDD Primary (Peak & Average, Ch.104, 802.11n, MCS15)

RBW: 1 MHz
VBW: 3 MHz
Peak Offset: 16.1d8 SWT: 1.0ms

Peak: 5460.25 MHz, 57.99 dBuV/m
Avg: 5410.50 MHz, 48.11 dBpuV/m
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Plot 7-360. CDD Primary (Peak & Average, Ch.64, 802.11n, MCS15)
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Plot 7-363. CDD Primary (Peak & Average, Ch.108, 802.11n, MCS15)

- RBW:1MHz  peak: 5468.50 MHz, 63.05 dBuV/m Track:Maxtold;  BEW-LMIZ 5746.00 MHz
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PASS pug, Offset: 17008 SWT: 1.0ms  Avg: 5430.25 MHz, 48.21 dBuV/m 130 PASS Offset: 17.9dB SWT: 1.0ms 116.36 dbuV/m
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Plot 7-361. CDD Primary (Peak & Average, Ch.100, 802.11n, MCS15)

Frequency (MHz)

Plot 7-364. CDD Primary (Peak, Ch.149, 802.11n, MCS15)
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Trace: M?xHold RBWE 1 MHz 5981.95 MHz
PASS gt WM 5937 dbuvim
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Plot 7-365. CDD Primary (Peak, Ch.165, 802.11n, MCS15)
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7.6.17 CDD Primary Radiated Band Edge Measurements (40MHz BW)

v RBW: 1MHZ  peak: 5144.75 MHz, 64.12 dBuV/m : RBW:1MHZ  peak: 5469.25 MHz, 63.47 dBuV/m
Peak Trace s : . 3 . Peak Trace s g . » .
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Plot 7-366. CDD Primary (Peak & Average, Ch.38, 802.11n, MCS15)

PASS
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Pek e 32,5 SWT: 1.0ms

Peak: 5354.75 MHz, 63.00 dBuV/m
Avg: 5353.00 MHz, 50.65 dBpV/m
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Frequency (MHz)

Plot 7-369. CDD Primary (Peak & Average, Ch.110, 802.11n, MCS15)

Trace: MaxHold
Detector: PK
Offset: 16.6dB
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Plot 7-367. CDD Primary (Peak & Average, Ch.54, 802.11n, MCS15)
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Plot 7-370. (FCC Only) CDD Primary (Peak, Ch.126, 802.11n, MCS15)

- RBW:1MHz  peak: 5352.00 MHz, 65.71 dBuV/m Track:MaxHold;  BEW-LMIZ 5725.75 MHz
foak Trace, VBW: 3 MHz ; i s H Detector: PK VBW: 3 MHz &
PASS et 20008 SWT: 1.0ms _ Avg: 5352.50 MHz, 51.08 dBuV/m PASS Offset: 16.5dB SWT: 1.0ms 62.99 dbuV/m
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Plot 7-368. CDD Primary (Peak & Average, Ch.62, 802.11n, MCS15)

Frequency (MHz)

Plot 7-371. CDD Primary (Peak, Ch.134, 802.11n, MCS15)
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Trace: MaxHold ~ RBW: 1 MHz 5649.40 MHz
2P : 3 MH;
quASS Offset 17,708 SWT: 1.0ms 62.48 dbuV/m
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Plot 7-372. CDD Primary (Peak, Ch.151, 802.11n, MCS15)
Trace: MaxHold RBW: 1 MHz 5924.90 MHz
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Plot 7-373. CDD Primary (Peak, Ch.159, 802.11n, MCS15)
P ASS poakdes s sgw; g mg Peak: 5149.50 MHz, 65.16 dBuV/m
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Plot 7-374. CDD Primary (Peak & Average, Ch.38, 802.11ax(SU),

PASS 5t . o00s vBMW: 3 Mz Peaki 5352.00 MHz, 65.32 dBuv/m
Pedk Offeet- 19948 SWT: 1.0ms _Avg: 5351.25 MHz, 51.06 dBuV/m
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Plot 7-375. CDD Primary (Peak & Average, Ch.54, 802.11ax(SU),

MCS11)
cak RBW: 1 MHz  peak: 5355.50 MHz, 65.31 dBuV/m
Peak Trace b "
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Plot 7-376. CDD Primary (Peak & Average, Ch.62, 802.11ax(SU),

MCS11)
PASS iiiag RBW: 1 MHz  peak: 5469.50 MHz, 63.32 dBuV/m
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MCSll) Frequency (MHz)
Plot 7-377. CDD Primary (Peak & Average, Ch.102, 802.11ax(SU),
MCS11)
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eak Trace RBW: 1 MHZ  peak: 5469.50 MHz, 63.28 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5643.10 MHz
PASS i g yum 190 38: 10:5350.75 Wiz, 48.52 aButvim quASS Offset: 17,608 SWT: 1.0ms 63.05 dbuV/m
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Plot 7-378. CDD Primary (Peak & Average, Ch.110, 802.11ax(SU), Plot 7-381. CDD Primary (Peak, Ch.151, 802.11ax(SU), MCS11)
MCS11)
Trace: M‘:ixHoId RBWE 1 MHz 5938.90 MHz
PASS facumedon  hawlm 5725.75 MHz PASS Offeet:1biads  SWT: 1.ome 61.82 dbuV/m
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Frequency.(MHiz) Plot 7-382. CDD Primary (Peak, Ch.159, 802.11ax(SU), MCS11)
Plot 7-379. (FCC Only) CDD Primary (Peak, Ch.126, 802.11ax(SU),
MCS11)
Trace: MaxHold  RBW: 1 MHz 5728.25 MHz
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Plot 7-380. CDD Primary (Peak, Ch.134, 802.11ax(SU), MCS11)
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7.6.18 CDD Primary Radiated Band Edge Measurements (80MHz BW)

PASS peaklce SEW:1MHz  peak: 5142.76 MHz, 62.09 dBuV/m
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Plot 7-383. CDD Primary (Peak & Average, Ch.42, 802.11ac, MCS9)
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Plot 7-384. CDD Primary (Peak & Average, Ch.58, 802.11ac, MCS9)

Mgl RBW: 1 MHZz  peak: 5468.50 MHz, 62.62 dBuV/m
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Plot 7-386. (FCC Only) CDD Primary (Peak & Average, Ch.122,
802.11ac, MCS9)

Trace: MaxHold RBW: 1 MHz 5729.95 MHz
Detector: PK VBW: 3 MHz -
PASS Offset: 16.6dB SWT: 1.0ms 63.26 dbuV/m
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Plot 7-387. (FCC Only) CDD Primary (Peak, Ch.122, 802.11ac, MCS9)
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Plot 7-385. CDD Primary (Peak & Average, Ch.106, 802.11ac, MCS9) Frequency (Mtiz)
Plot 7-388. CDD Primary (Peak, Ch.155, 802.11ac, MCS9)
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Trace: MaxHold ~ RBW: 1 MHz 5930.15 MHz
Detector: PK VBW: 3 MHz .
150 PASS Offset: 18.5d SWT: 1.0ms 62.44 dbuV/m
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Frequency (MHz)
Plot 7-389. CDD Primary (Peak, Ch.155, 802.11ac, MCS9)
. RBW:1MHz  peak: 5135.75 MHz, 61.91 dBuV/m
Peak Trace : 3 2 , 61. n
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Plot 7-390. CDD Primary (Peak & Average, Ch.42, 802.11ax(SU),
MCS11)
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Plot 7-392. CDD Primary (Peak & Average, Ch.106, 802.11ax(SU),
MCS11)
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Plot 7-393. (FCC Only) CDD Primary (Peak & Average, Ch.122,
802.11ax(SU), MCS11)

VBW: 3 MHz
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Plot 7-391. CDD Primary (Peak & Average, Ch.58, 802.11ax(SU), Fréquency M)
MCS11) Plot 7-394. (FCC Only) CDD Primary (Peak, Ch.122, 802.11ax(SU),
MCS11)
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Trace: MaxHold RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 56492'75 Mz PASS Detector: PK VBW: 3 MH. 5924.90 MHz
130 Offset: 17.7dB SWT: 1.0ms 63.32 dbuV/m 130 Offset: 18.4dB SWT: 1.0ms 63.25 dbuV/m
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Plot 7-395. CDD Primary (Peak, Ch.155, 802.11ax(SU), MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-396. CDD Primary (Peak, Ch.155, 802.11ax(SU), MCS11)
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7.6.19 CDD Primary Radiated Band Edge Measurements (160MHz BW)

: RBW: 1MHZ  peak: 5092.75 MHz, 61.84 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5777.20 MHz
Peak Trace o ’ . o
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Plot 7-404. (FCC Only) CDD Primary (Peak, Ch.114, 802.11ax(SU),

MCS11)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-21.BCG

Test Dates:
10/25/2024 - 1/2/2025

EUT Type:
Tablet Device

Page 232 of 264

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.6.20 CDD Diversity Radiated Band Edge Measurements (20MHz BW)
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Plot 7-405. CDD Diversity (Peak & Average, Ch.36, 802.11n, MCS15)
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Plot 7-408. CDD Diversity (Peak & Average, Ch.64, 802.11n, MCS15)
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Plot 7-406. CDD Diversity (Peak & Average, Ch.40, 802.11n, MCS15)
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Plot 7-409. CDD Diversity (Peak & Average, Ch.100, 802.11n, MCS15)

- RBW: 1 MHz  peak: 5358.25 MHz, 62.97 dBuV/m . RBW: 1 MHZ  peak: 5469.75 MHz, 62.76 dBuV/m
peak Trace. VBW: 3 MHz : - , 62. K Bk SHes. VBW: 3 MHz y 5 ‘28 3 ¥
PASS pug, Offset: 20798 SWT: 1.0ms  Avg: 5350.75 MHz, 48.78 dBuV/m PASS pug, Offset: 10948 SUUT: 1.0ms  Avg: 5449.00 MHz, 48.35 dBuV/m

PT m—| =
E 120 E
3 3 120
@© @©
= =
£ 100 £ 100
o o
c c
g g
7 8 7 80
z z
2 2
2 & bt % 60 t

-
TSRS RPN 17 ) N ST e e el | Do g s P
40 40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Plot 7-407. CDD Diversity (Peak & Average, Ch.60, 802.11n, MCS15)
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Plot 7-410. CDD Diversity (Peak & Average, Ch.104, 802.11n, MCS15)
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Plot 7-411. CDD Diversity (Peak & Average, Ch.108, 802.11n, MCS15)
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Plot 7-414. CDD Diversity (Peak, Ch.140, 802.11n, MCS15)
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Plot 7-412. CDD Diversity (Peak, Ch.132, 802.11n, MCS15)
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Plot 7-413. CDD Diversity (Peak, Ch.136, 802.11n, MCS15)
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Plot 7-415. CDD Diversity (Peak, Ch.149, 802.11n, MCS15)
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Plot 7-416. CDD Diversity (Peak, Ch.165, 802.11n, MCS15)
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Plot 7-420. CDD Diversity (Peak & Average, Ch.64, 802.11ax(SU),

Peak: 5469.50 MHz, 63.46 dBuV/m
Avg: 5453.75 MHz, 47.72 dBuV/m
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Plot 7-418. CDD Diversity (Peak & Average, Ch.40, 802.11ax(SU),
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Plot 7-421. CDD Diversity (Peak & Average, Ch.100, 802.11ax(SU),

Peak: 5469.00 MHz, 62.15 dBuV/m
Avg: 5453.50 MHz, 48.13 dBuV/m
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Plot 7-419. CDD Diversity (Peak & Average, Ch.60, 802.11ax(SU),
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Plot 7-422. CDD Diversity (Peak & Average, Ch.104, 802.11ax(SU),
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7.6.21 CDD Diversity Radiated Band Edge Measurements (40MHz BW)
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Plot 7-429. CDD Diversity (Peak & Average, Ch.38, 802.11n, MCS15)
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Plot 7-432. CDD Diversity (Peak & Average, Ch.62, 802.11n, MCS15)
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Plot 7-430. CDD Diversity (Peak & Average, Ch.46, 802.11n, MCS15)
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Plot 7-433. CDD Diversity (Peak & Average, Ch.102, 802.11n, MCS15)
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Plot 7-431. CDD Diversity (Peak & Average, Ch.54, 802.11n, MCS15)
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Plot 7-434. CDD Diversity (Peak & Average, Ch.110, 802.11n, MCS15)
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Plot 7-435. (FCC Only) CDD Diversity (Peak & Average, Ch.118,

802.11n, MCS15)
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Plot 7-438. CDD Diversity (Peak, Ch.151, 802.11n, MCS15)
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Plot 7-436. (FCC Only) CDD Diversity (Peak, Ch.126, 802.11n, MCS15)
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Plot 7-439. CDD Diversity (Peak, Ch.159, 802.11n, MCS15)
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Plot 7-437. CDD Diversity (Peak, Ch.134, 802.11n, MCS15)
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Plot 7-440. CDD Diversity (Peak & Average, Ch.38, 802.11ax(SU),

MCS11)
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Plot 7-443. CDD Diversity (Peak & Average, Ch.62, 802.11ax(SU),
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Plot 7-446. (FCC Only) CDD Diversity (Peak & Average, Ch.118,

802.11ax(SU), MCS11)
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7.6.22 CDD Diversity Radiated Band Edge Measurements (80MHz BW)
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Plot 7-452. CDD Diversity (Peak & Average, Ch.42, 802.11ac, MCS9)
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Plot 7-455. (FCC Only) CDD Diversity (Peak & Average, Ch.122,
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Plot 7-453. CDD Diversity (Peak & Average, Ch.58, 802.11ac, MCS9)
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Plot 7-454. CDD Diversity (Peak & Average, Ch.106, 802.11ac, MCS9)

5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz)

Plot 7-457. CDD Diversity (Peak, Ch.155, 802.11ac, MCS9)
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MCS11)

b sl RBW:1MHz  peak: 5350.75 MHz, 69.01 dBuV/m
Peak Trace fa . "
PASS A9 Offset: 13008 VBN 3 FHZ - 5. 535325 MHzZ, 51.23 dBuV/m

1404

120

100

80

Field Strength (dBuV/m)

60

40

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-460. CDD Diversity (Peak & Average, Ch.58, 802.11ax(SU),

RBW: 1 MHz  peak: 5467.00 MHz, 63.17 dBpV,
PASS G diics 16.005 VBW: 3 MHz  Fe@ z pv/m

Pagk Offeet: 16148 SWT: 1.0ms _ Avg: 5458.75 MHz, 49.52 dBuV/m

-
Y
o

-
~N
o

@
o

Field Strength (dBuV/m)
S
3

-3
o

ST PR BRSRT fen . O o0
40 T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)
Plot 7-461. CDD Diversity (Peak & Average, Ch.106, 802.11ax(SU),
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Plot 7-463. (FCC Only) CDD Diversity (Peak, Ch.122, 802.11ax(SU),

MCS11)
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7.6.23 CDD Diversity Radiated Band Edge Measurements (160MHz BW)
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Plot 7-466. CDD Diversity (Peak & Average, Ch.50, 802.11ac, MCS9)
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Plot 7-467. CDD Diversity (Peak & Average, Ch.50, 802.11ac, MCS9)
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Plot 7-468. (FCC Only) CDD Diversity (Peak & Average, Ch.114,
802.11ac, MCS9)
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Plot 7-469. (FCC Only) CDD Diversity (Peak, Ch.114, 802.11ac, MCS9)
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Plot 7-470. CDD Diversity (Peak & Average, Ch.50, 802.11ax(SU),
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Plot 7-471. CDD Diversity (Peak & Average, Ch.50, 802.11ax(SU),
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7.7 Radiated Spurious Emissions — Below 1GHz

§15.209; RSS-Gen [8.9]

Test Overview and Limit

All out of band radiated spurious emissions are measured with a spectrum analyzer connected to a receive antenna
while the EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate frequencies. All
data rates and modes were investigated for radiated spurious emissions. Only the radiated emissions of the
configuration that produced the worst case emissions are reported in this section.

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR
and Table 7 of RSS-Gen (8.10) must not exceed the limits shown in Table 7-163 per Section 15.209 and RSS-

Gen (8.9).

Frequency Field Strength Measured Distance
[uV/m] [Meters]
0.009 — 0.490 MHz 2400/F (kHz) 300
0.490 — 1.705 MHz 24000/F (kHz) 30
1.705 — 30.00 MHz 30 30
30.00 — 88.00 MHz 100 3
88.00 — 216.0 MHz 150 3
216.0 — 960.0 MHz 200 3
Above 960.0 MHz 500 3

Table 7-163. Radiated Limits

Test Procedures Used

ANSI C63.10-2020

Test Settings

Quasi-Peak Field Strength Measurements

S T o

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 120kHz (for emissions from 30MHz — 1GHz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

Trace was allowed to stabilize

Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 120kHz (for emissions from 30MHz — 1GHz)
VBW = 300kHz

10. Detector = quasi-peak

11. Sweep time = auto couple

12. Trace mode = max hold

13. Trace was allowed to stabilize
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Test Setup

The EUT and measurement equipment were set up as shown in the diagrams below.

EUT
turntable
0.8m antenna mast 1M
1 |
3m
Figure 7-6. Radiated Test Setup < 30MHz
Im to dm
EUT
antenna mast
turntable
0.8m
1
} 3m
Figure 7-7. Radiated Test Setup < 1GHz
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Test Notes

1.

All emissions lying in restricted bands specified in §15.205 and RSS-Gen (8.10) are below the limit shown
in Table 7-163.
The broadband receive antenna is manipulated through vertical and horizontal polarizations during the
tests. The EUT is manipulated through three orthogonal planes. For below 30MHz the loop antenna was
positioned in 3 orthogonal planes (X front, Y side, Z top) to determine the orientation resulting in the worst
case emissions.
This unit was tested with its standard battery.
The spectrum is investigated using a peak detector and final measurements are recorded using CISPR
quasi peak detector on emissions that were within 6dB of the limit.
Emissions were measured at a 3 meter test distance.
Emissions are investigated while operating on the center channel of the mode, band, and modulation that
produced the worst case results during the transmitter spurious emissions testing.
No spurious emissions were detected within 20dB of the limit below 30MHz.
The results recorded using the broadband antenna is known to correlate with the results obtained by using
a tuned dipole with an acceptable degree of accuracy. The VSWR for the measurement antenna was found
to be less than 2:1.
Both configurations below were investigated, and the worst case has been reported.

a. EUT powered by AC/DC adaptor via USB-C cable with wire charger

b. EUT powered by host PC via USB-C cable with wire charger

10. All antenna configurations were investigated and only the worst case is reported.

11. The unit was tested with all possible modes and only the highest emission is reported.

Sample Calculations

Determining Spurious Emissions Levels

o Field Strength Level [gsuvim = Analyzer Level gsm) + 107 + AFCL [dB/m)
o AFCL @em = Antenna Factor gs/m) + Cable Loss (g - Preamp Gain [dg)

o Margin gg) = Field Strength Level [aguvim) — Limit gyvim)
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7.7.1 CDD Primary Radiated Spurious Emissions Measurements (Below 1GHz)
80
70
60 FCC Part 15C 30MHz-1GHz
£ 50 FCC Part15C SOMHz-lGHZE
S I H
& 40 I i
Q i
E 30 *, * * 1
% 20 A 1
10
0
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency inHz
Preview Result 1V-PK+ Preview Result 1H-PK+ * Critical_Freqs PK+ FCC Part 15C 30MHz-1GHz
-------- FCC Part 15C 30MHz-1GHz_-6 . Final_Result PK+ Final_Result QPK
Plot 7-474. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11n, Ch.40 with AC/DC Adapter
Turntable Field L
Frequency Ant. Pol. Antenna X Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] W] Level [dBm] [dB/m] [dBuV/m] [dBpV/m]
41.25 Max Peak \% 100 262.00 -61.80 -15.37 29.83 40.00 -10.17
63.81 Max Peak \% 100 15.00 -61.09 -16.89 29.02 40.00 -10.98
80.10 Max Peak \Y 100 149.00 -59.23 -21.49 26.28 40.00 -13.72
169.87 Max Peak H 200 15.00 -61.05 -18.48 27.47 43.52 -16.05
279.73 Max Peak H 100 356.00 -68.98 -13.88 24.14 46.02 -21.88
712.01 Max Peak \ 100 318.00 -72.23 -4.89 29.88 46.02 -16.14

Table 7-164. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11n, Ch.40 with AC/DC Adapter

1C2410210073-21.BCG

10/25/2024 - 1/2/2025
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Plot 7-475. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11ax (SU), Ch.40 with AC/DC

Adapter
Frequenc Ant. Pol. Antenna Tur'ntable Analyzer AFCL izl Limit .
[I(\]/IHZ] 7| petector [HV] Height [cm] aze:g‘rg:] Level {dBm] [dB/m] ;gﬁ”\,?:] [dBuv/im] | Margin [dB]
42.03 Max Peak v 100 250.00 -60.88 -15.13 30.99 40.00 -9.01
62.69 Max Peak v 100 13.00 -61.63 -16.58 28.79 40.00 -11.21
78.36 Max Peak H 200 305.00 -59.21 -21.57 26.22 40.00 -13.78
169.87 Max Peak H 200 158.00 -61.36 -18.48 27.16 43.52 -16.36
316.44 Max Peak H 100 357.00 -70.62 -12.74 23.64 46.02 -22.38
560.30 Max Peak v 100 305.00 -75.99 -7.64 23.37 46.02 -22.65

Table 7-165. Radiated Spurious Emissions below 1GHz CDD Primary, 802.11ax (SU), Ch.40 with AC/DC

Adapter

1C2410210073-21.BCG
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7.7.2

80
70
60
50

CDD Diversity Radiated Spurious Emissions Measurements (Below 1GHz)
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207,
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Preview Result 1H-PK+ * FCC Part 15C 30MHz-1GHz

Final_Result PK+

Preview Result 1V-PK+
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Plot 7-476. Radiated Spurious Emissions below 1GHz CDD Diversity, 802.11n, Ch.40 with AC/DC Adapter

Critical_Freqs PK+
Final_Result QPK

Frequenc Ant. Pol. Antenna Turptable Analyzer AFCL el Limit .
[I?/IHZ] 7| petector [HIV] Height [cm] ai';:teq Level %IdBm] [dB/m] [itéinv%?] [dBuv/m] | Margin [dB]
47.12 Max Peak v 100 15.00 -62.91 1437 29.72 40.00 -10.28
70.79 Max Peak H 300 272.00 -60.05 1934 27.61 40.00 12.39
135.78 Max Peak H 200 190.00 -66.67 19.95 20.38 43.52 23.14
201.45 Max Peak H 100 182.00 -66.05 16.33 24.62 43.52 -18.90
483.04 Max Peak v 100 234.00 74.80 8.80 23.40 26.02 22.62
921.96 Max Peak H 300 152.00 77.30 1.34 28.36 46.02 17.66

Table 7-166. Radiated Spurious Emissions below 1GHz CDD Diversity, 802.11n, Ch.40 with AC/DC Adapter
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Plot 7-477. Radiated Spurious Emissions below 1GHz CDD Diversity, 802.11ax (SU), Ch.36 with AC/DC

Adapter
Frequenc Ant. Pol. Antenna Tur'ntable Analyzer AFCL e Limit .
[I(\]/IHZ] 7| petector [HV] Height [cm] aze:g‘rg:] Level {dBm] [dB/m] ;gﬁ”\,?:] [@Buv/m] | Mar9in [dB]
44.162| Max Peak v 100 265.00 -62.97 -14.71 29.32 40.00 -10.68
69.673| Max Peak H 300 269.00 -58.94 -18.97 29.09 40.00 -10.91
93.293| Max Peak H 200 296.00 -68.30 -17.69 21.01 43,52 -22.51
194.900] Max Peak H 100 192.00 -63.96 -15.88 27.16 43,52 -16.36
316.878| Max Peak H 100 15.00 -70.18 -12.74 24.08 46.02 -21.94
947.378| Max Peak H 100 336.00 -76.70 -1.55 28.75 46.02 -17.27
Table 7-167. Radiated Spurious Emissions below 1GHz CDD Diversity, 802.11ax (SU), Ch.36 with AC/DC
Adapter
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7.7.3  Simultaneous TX Radiated Spurious Emissions Measurements (Below 1GHz)
Description LTE (Band 41) Bluetooth 802.11a/n/ac/ax 5GHz
Antenna Antenna 3a Antenna 3a Antenna 3a
Channel 40630 78 36
Operating Frequency (MHz) 2595 2480 5180
Mode/Modulation QPSK/1RB/20MHz GFSK iPA 802.11n

80

0

60

50

Table 7-168. Worst Case Simultaneous Transmission Configuration
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Plot 7-478. Radiated Spurious Emissions — Simultaneous Transmission 30MHz — 1GHz, with AC/DC Adapter)

Frequenc Ant. Pol. Antenna Turptable Analyzer AFCL 2 Limit .
[ﬁ/IHz] 7| petector [HV] Height [cm] @Z;g"rfe'] Level E,dBm] [dB/m] [‘:fé‘;'\‘g:‘:‘] [dBuv/im] | M&9in [dB]
30.53 Max Peak v 100 200 -66.05 -18.00 22.95 40.00 -17.05
51.29 Max Peak v 100 110 ~64.17 -14.00 28.83 40.00 1117
101.34 Max Peak H 300 79 71.36 -16.00 19.64 43.52 23.88
161.34 Max Peak H 200 164 -60.52 -19.00 27.48 43.52 -16.04
430.66 Max Peak H 200 327 75.08 210.00 21.92 46.02 24.10
868.08 Max Peak v 100 202 75.80 2.00 29.20 46.02 -16.82

Table 7-169. Radiated Spurious Emissions — Simultaneous Transmission 30MHz — 1GHz, with AC/DC Adapter)
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7.8 AC Line-Conducted Emissions Measurement
§15.407; RSS-Gen [8.8]

Test Overview and Limit

All' AC line conducted spurious emissions are measured with a receiver connected to a grounded LISN while the
EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate frequencies. All data rates
and modes were investigated for AC Line conducted spurious emissions. Only the conducted emissions of the
configuration that produced the worst case emissions are reported in this section.

All conducted emissions must not exceed the limits shown in the table below, per Section 15.207 and RSS-
Gen (8.8).

Frequency of emission Conducted Limit (dBuV)
(lneZ) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

Table 7-170. Conducted Limits
*Decreases with the logarithm of the frequency.
Test Procedures Used
ANSI C63.10-2020, Section 6.2

Test Settings

Quasi-Peak Measurements

Analyzer center frequency was set to the frequency of the spurious emission of interest
RBW = 9kHz (for emissions from 150kHz — 30MHz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

S T oA

Trace was allowed to stabilize

Average Measurements

1. Analyzer center frequency was set to the frequency of the spurious emission of interest

2. RBW = 9kHz (for emissions from 150kHz — 30MHz)

3. Detector = RMS

4. Sweep time = auto couple

5. Trace mode = max hold

6. Trace was allowed to stabilize
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Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

trancel
adapter

Tmx15m 10 cm
nonconducting platform

1m
extender cable

g0 crm

LISM

reference ground plane

Figure 7-8. Test Instrument & Measurement Setup
Test Notes

1. All modes of operation were investigated and the worst-case emissions are reported. The emissions found
were not affected by the choice of channel used during testing.
2. Both configurations below were investigated, and the worst case has been reported.
a. EUT powered by AC/DC adaptor via USB-C cable with wire charger
b. EUT powered by host PC via USB-C cable with wire charger

3. The limit for an intentional radiator from 150kHz to 30MHz are specified in 15.207 and RSS-Gen (8.8).
4, Corr. (dB) = Cable loss (dB) + LISN insertion factor (dB)
5. QPJ/AV Level (dBuV) = QP/AV Analyzer/Receiver Level (dBuV) + Correction Factor (dB)
6. Margin (dB) = QP/AV Level (dBuV) - QP/AV Limit (dBuV)
7. Traces shown in plots are made using quasi-peak and average detectors.
8. Deviations to the Specifications: None.
9. The unit was tested with all possible modes and only the highest emission is reported.
e |@elemnent MR RcroRT e
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Plot 7-479. AC Line Conducted Plot with 802.11n CDD Primary — Ch.40 (L1), with AC/DC adapter

F"?&LBZ’;W Process State O”rgsaisj]ak ’b‘r‘;‘;’:\;‘f Limit [dBuv] | Margin [dB] Line PE
0.17 FINAL 39.79 55.06 -15.27 L1 GND
0.17 FINAL 50.95 - 65.06 -14.11 L1 GND
0.41 FINAL 39.76 -—- 57.63 -17.87 L1 GND
0.41 FINAL 25.64 47.58 -21.94 L1 GND
0.91 FINAL 34.73 56.00 -21.27 L1 GND
0.91 FINAL 20.45 46.00 25 55 L1 GND
4.94 FINAL 34.85 -—- 56.00 -21.18 L1 GND
4.94 FINAL 19.58 46.00 -26.42 L1 GND
16.48 FINAL 15.83 60.00 -44.17 L1 GND
16.48 FINAL 10.10 50.00 -39.90 L1 GND

29.16 FINAL 14.39 - 60.00 -45.61 L1 GND
29.23 FINAL 8.29 50.00 -41.71 L1 GND

Table 7-171. AC Line Conducted Data with 802.11n CDD Primary — Ch.40 (L1) with AC/DC adapter
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Plot 7-480. AC Line Conducted Plot with 802.11n CDD Primary — Ch.40 (N), with AC/DC adapter

F"?&LBZ’;W Process State O”rgsafj]ak ’é}‘;‘;’:\;‘f Limit [dBuv] | Margin [dB] Line PE
0.17 FINAL 41.12 55.06 -13.94 N GND
0.17 FINAL 52.24 - 65.06 -12.82 N GND
0.33 FINAL 43.39 -—- 59.45 -16.06 N GND
0.34 FINAL 29.46 49.34 -19.68 N GND
0.66 FINAL 22.69 46.00 -23.31 N GND
0.67 FINAL 36.77 - 56.00 -19.23 N GND
4.93 FINAL 36.57 -—- 56.00 -19.43 N GND
4.94 FINAL - 21.63 46.00 -24.37 N GND
8.09 FINAL 22.54 60.00 -37 46 N GND
8.10 FINAL 15.37 50.00 -34.63 N GND
16.46 FINAL -—- 9.17 50.00 -40.83 N GND
16.46 FINAL 15.35 --- 60.00 -44.65 N GND

Table 7-172. AC Line Conducted Data with 802.11n CDD Primary — Ch.40 (N), with AC/DC adapter

1C2410210073-21.BCG
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Plot 7-481. AC Line Conducted Plot with 802.11ax(SU) CDD Primary — Ch.40 (L1), with AC/DC adapter

F"?&LBZ’;W Process State O”rgsaisj]ak ’b‘r‘;‘;’:\;‘f Limit [dBuv] | Margin [dB] Line PE
0.17 FINAL 39.79 55.06 -15.27 L1 GND
0.17 FINAL 50.95 - 65.06 -14.11 L1 GND
0.41 FINAL 39.76 -—- 57.63 -17.87 L1 GND
0.41 FINAL 25.64 47.58 -21.94 L1 GND
0.91 FINAL 34.73 56.00 -21.27 L1 GND
0.91 FINAL 20.45 46.00 25 55 L1 GND
4.94 FINAL 34.85 -—- 56.00 -21.18 L1 GND
4.94 FINAL 19.58 46.00 -26.42 L1 GND
16.48 FINAL 15.83 60.00 -44.17 L1 GND
16.48 FINAL 10.10 50.00 -39.90 L1 GND

29.16 FINAL 14.39 - 60.00 -45.61 L1 GND
29.23 FINAL 8.29 50.00 -41.71 L1 GND

Table 7-173. AC Line Conducted Data with 802.11ax(SU) CDD Primary — Ch.40 (L1) with AC/DC adapter
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Plot 7-482. AC Line Conducted Plot with 802.11ax(SU) CDD Primary — Ch.40 (N), with AC/DC adapter

F"?&LBZ’;W Process State O”rgsafj]ak ’é}‘;‘;’:\;‘f Limit [dBuv] | Margin [dB] Line PE
0.17 FINAL 41.12 55.06 -13.94 N GND
0.17 FINAL 52.24 - 65.06 -12.82 N GND
0.33 FINAL 43.39 -—- 59.45 -16.06 N GND
0.34 FINAL 29.46 49.34 -19.68 N GND
0.66 FINAL 22.69 46.00 -23.31 N GND
0.67 FINAL 36.77 - 56.00 -19.23 N GND
4.93 FINAL 36.57 -—- 56.00 -19.43 N GND
4.94 FINAL - 21.63 46.00 -24.37 N GND
8.09 FINAL 22.54 60.00 -37 46 N GND
8.10 FINAL 15.37 50.00 -34.63 N GND
16.46 FINAL -—- 9.17 50.00 -40.83 N GND
16.46 FINAL 15.35 --- 60.00 -44.65 N GND

Table 7-174. AC Line Conducted Data with 802.11ax(SU) CDD Primary — Ch.40 (N), with AC/DC adapter

1C2410210073-21.BCG

10/25/2024 - 1/2/2025

Tablet Device

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-483. AC Line Conducted Plot with 802.11n CDD Diversity — Ch.40 (L1), with AC/DC adapter

Frequency [MHz] P’SC;';?ESS QuasiPeak [dBuV] ’Téearf\?]e [ggﬂf:q M[Ec‘irg]i” Line PE
0.17 FINAL 39.78 54.95 4517 L1 GND
0.17 FINAL 52.26 64.95 -12.69 L1 GND
0.25 FINAL 34.30 51.64 17.34 L1 GND
0.26 FINAL 47.71 61.57 -13.86 L1 GND
0.51 FIMAL -—- 24.39 46.00 -21.61 L1 GHD
0.51 FIMAL 40.03 - 56.00 -15.97 L1 GMND
0.75 FINAL 35.72 56.00 -20.28 L1 GND
0.75 FINAL 19.68 46.00 -26.32 L1 GND
5.08 FINAL 33.33 60.00 -26.67 L1 GMND
5.16 FINAL 19.00 50.00 -31.00 L1 GND

16.47 FINAL 10.29 50.00 -39.71 L1 GND
16.47 FINAL 15.79 60.00 -44 21 L1 GND

Table 7-175. AC Line Conducted Data with 802.11n CDD Diversity — Ch.40 (L1) with AC/DC adapter

1C2410210073-21.BCG

10/25/2024 - 1/2/2025

Tablet Device

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-484. AC Line Conducted Plot with 802.11n CDD Diversity — Ch.40 (N), with AC/DC adapter

Frequency [MHz] P’SC;';?ESS QuasiPeak [dBuV] ’Téearf\?]e [ggﬂf:q M[Ec‘irg]i” Line PE
0.17 FINAL 39.53 54.95 15,42 N GND
0.17 FINAL 51.89 64.95 -13.06 N GND
0.34 FINAL 28.81 49.23 -20.42 N GND
0.34 FINAL 43.23 59.17 -15.94 N GND
0.51 FIMAL -—- 24.50 46.00 -21.50 ] GHD
0.51 FINAL 39.49 56.00 16.51 N GND
4.94 FINAL 36.73 56.00 -19.27 N GND
4.95 FINAL 22.21 46.00 -23.79 N GND
7.76 FINAL 23.19 60.00 -36.81 N GND
7.78 FINAL 15.37 50.00 -34.63 N GND

29.23 FINAL 16.77 60.00 -43.23 N GND
29.24 FINAL 10.55 50.00 -39.45 N GND

Table 7-176. AC Line Conducted Data with 802.11n CDD Diversity — Ch.40 (N), with AC/DC adapter

1C2410210073-21.BCG

10/25/2024 - 1/2/2025

Tablet Device

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-485. AC Line Conducted Plot with 802.11ax(SU) CDD Diversity — Ch.40 (L1), with AC/DC adapter

Frequency [MHz] P’SC;';?ESS QuasiPeak [dBuV] ’Téearf\?]e [ggﬂf:q M[Ec‘irg]i” Line PE

0.168 FINAL 41.07 55.06 13.99 L1 GND
0.168 FINAL 52.76 65.06 -12.30 L1 GND
0.254 FINAL 34.96 51.64 16,68 L1 GND
0.256 FINAL 48.12 61.57 -13.45 L1 GND
0.758 FINAL 19.49 46.00 -26.51 L1 GND
0.764 FINAL 35.54 56.00 -20.46 L1 GND
4,925 FINAL 19.63 46.00 -26.37 L1 GND
4.936 FINAL 34.84 56.00 21.16 L1 GND
7.42 FINAL 9.55 50.00 -41.45 L1 GND
7.422 FINAL 17.79 60.00 -42.21 L1 GND
16.485 FINAL 10.34 50.00 -39 66 L1 GND
16.485 FINAL 15.77 60.00 -44.23 L1 GND

Table 7-177. AC Line Conducted Data with 802.11ax(SU) CDD Diversity — Ch.40 (L1) with AC/DC adapter

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/IN: Test Dates: EUT Type:
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Plot 7-486. AC Line Conducted Plot with 802.11ax(SU) CDD Diversity — Ch.40 (N), with AC/DC adapter
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Frequency [MHz] P’SC;';?ESS QuasiPeak [dBuV] ’Téearf\?]e [ggﬂf:q M[Ec‘irg]i” Line PE
0.17 FINAL 37.92 55.06 1714 N GND
0.17 FINAL 49.65 65.06 -15.41 N GND
0.34 FINAL 27.67 49.23 -21.56 N GND
0.34 FINAL 41.98 59.23 17.25 N GND
0.51 FIMAL -—- 23.61 46.00 -22.39 ] GHD
0.52 FIMAL 38.59 - 56.00 -17.41 M GMND
4.83 FINAL 36.07 56.00 -19.93 N GND
4.83 FINAL 21.53 46.00 -24.47 N GND
7.29 FINAL 24.11 60.00 -35.89 N GND
7.30 FINAL 15.77 50.00 -34.23 N GND

29.11 FINAL 15.99 60.00 -44 01 N GND
29.24 FINAL 10.14 50.00 -39.86 N GND

Table 7-178. AC Line Conducted Data with 802.11ax(SU) CDD Diversity — Ch.40 (N), with AC/DC adapter

1C2410210073-21.BCG

10/25/2024 - 1/2/2025

Tablet Device

FCC ID: BCGA3267 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3267 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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8.0 CONCLUSION

The data collected relate only the item(s) tested and show that the Apple Tablet Device
FCC ID: BCGA3267 and IC: 579C-A3267 is in compliance with Part 15 Subpart E (15.407) of the FCC Rules and

RSS-247 of the Innovation, Science and Economic Development Canada Rules.
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